Oo) Wabtec Components LLC.
G&B Specialties, Inc.
MIO-R29FRXF4X02 REV D

INSTALLATION OF R-290 FRONT MOUNTING KIT
2008-2016 ForD F-250/350 4x4 DIESEL

INSTALLATION SAFETY PRECAUTIONS

If any installation problems are encountered, please call G&B Specialties, Inc. for

technical assistance before continuing with the installation process.

CAUTION  °
WARNING

Failure to heed to any of the following warnings could result in severe bodily
injury and/or equipment damage.

Read and understand this manual completely before attempting installation of
the equipment.

Installation instructions provided below only address the RAFNA railgear
equipment. Applicable railway company procedures and policies must be
adhered to.

Before performing any work under the vehicle or railgear, ensure the engine is
turned off and the parking brake is set.

Do not start the vehicle with the power steering hoses disconnected.
Reconnect all hoses and secure the power steering cooler if the vehicle is
started.

Ensure all removed components are given to the vehicle owner after the
installation of the railgear. These components must be re-installed if the
railgear is removed from the vehicle.

Always disconnect the vehicle’s battery when welding on the vehicle or railgear
to protect the vehicle’s electrical system.

Railway Company rules governing rail travel must be observed at all times.
Never operate the vehicle if the Gross Vehicle Weight Rating (GVWR), Gross

Axle Weight Rating Front or Rear (GAWR), or the wheel or tire load ratings are
exceeded.

G&B Specialties Inc. 535 West 3" Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752-6397
US Field Service: 570-441-6988; CAN Field Service 570-854-0482; www.rafna.com

-1-



@ Wabtec Components LLC.

G&B Specialties, Inc.

MIO-R29FRXF4X02 REV D

[lNSTALLATION OF FRONT MOUNTING KIT ]

The following procedure details the installation of the front mounting kit. The hardware
required for this installation is listed in the table below.

Front Mounting Kit Installation Parts

Part Number Description Qty
R-13145D Mounting Bracket - Drivers Side 1
R-13145P Mounting Bracket - Passengers Side 1
R-12009-C Frame Extension - Drivers Side 2

R-11111 Bumper Spacer - 5” 4
R-11112 Tow Hook Spacer, 1/2” 2
R-11113 Tow Hook Spacer, 1” 2
R-11109 Frame Spacer 2
R-11106B Frame Spacer 4
R-11127 Railgear Mounting Shim - 1/8” 2
R-11128 Railgear Mounting Shim - 1/4” 4
3/4” UNC GR.8 Bolt x 2.00” Lg. 4

3/4” UNC GR.8 Bolt x 2.75” Lg. 4

3/4” Flat Washer, GR.8 - Type-A 8

3/4” UNC GR.8 Nylon Insert Lock Nut 4

o 5/8” UNC GR.8 Bolt x 5.50” Lg. 3

ﬁl 5/8” UNC GR.8 Bolt x 6.00” Lg. 5

E 5/8” Flat Washer, GR.8 - Type-A 16

= 5/8” UNC GR.8 Nylon Insert Lock Nut 8

S 1/2" UNC GR.8 Bolt X 2.50” Lg. 6

o 1/2" UNC GR.8 Bolt X 3.00” Lg. 6
1/2" UNC GR.8 Bolt X 3.50” Lg. 6

1/2" UNC GR.8 Bolt X 1.50” Lg. 8

1/2” Flat Washer, GR.8 - Type-A 22

1/2” UNC GR.8 Nylon Insert Lock Nut 8

o 7/16" UNC GR.8 Bolt X 1.50” Lg. 2

¥lr' 7/16" UNC GR.8 Bolt X 2.50” Lg. 6

E 7/16" UNC GR.8 Bolt X 3.00” Lg. 6

S 7/16" UNC GR.8 Bolt X 3.50” Lg. 6

o 7/16” UNC GR.8 Nylon Insert Lock Nut 8

o 7/16” Flat Washer, GR.8 - Type-A 16
R-051 Side Wand Set 1
R-14529D Hole Template - Drivers Side 1
R-14529P Hole Template - Passengers Side 1

G&B Specialties Inc. 535 West 3" Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752-6397

US Field Service: 570-441-6988; CAN Field Service 570-854-0482; www.rafna.com

-2-




@ Wabtec Components LLC.

G&B Specialties, Inc.

MIO-R29FRXF4X02 REV D
Frame Modification (Figures 1, 1A, 1B & 2, 2A)

1. Remove the front bumper and front tow hooks if so equipped. Remove the coolant line
retaining clips from the inside passenger frame rail. The coolant line retaining clip will
need to be relocated in an appropriate place by the installer.

a.) Remove Front Compatibility brackets from front frame horns.
*Applies to 2010-2016 Model Year*

2. Retain the front bumper and tow hooks for re-installation.

3. On the out-board side of the driver’s side frame rail, drill out the first existing hole to
11/16" diameter. Drill this hole thru to the in-board side of the frame and thru the in-
board frame rail.

4. On the out-board side of the passenger’s side frame rail, drill out the first existing hole to
11/16" diameter. Drill this hole thru to the in-board side of the frame and thru the in-
board frame rail.

5. Drill the existing three holes in the top of the drivers and passengers frame rail to 9/16”
diameter.

If the frame extensions supplied with this kit do not have nuts welded to the
inside then it will not be necessary to complete step #5

6. Insert frame extension into frame and align with first drilled hole in the frame and with
the drilled holes in the top of the frame. Attach the frame extension to the frame using a
1/2" X 1-1/2” bolt and flat washer inserted thru one of the holes drilled in the top of the
truck frame and into the frame extension - tighten but do not torque at this time (this is
to hold the frame extension in place for marking and drilling the frame for the remaining
holes). There are 1/2” lock nuts welded to the inside of the frame extension. Make sure
that the top of the frame extension is tight up against the inside top surface of the truck
frame. Repeat for passengers’ side. Figures 2 & 3

e Use only if the frame extension supplied with this truck does not have the nuts
welded to the inside .... otherwise continue to step #7

Insert frame extension into frame and align with first drilled hole in the frame and with
the drilled holes in the top of the frame. Attach the frame extension to the frame using a
7/16" X 1-1/2” bolt, flat washer and nut inserted thru one of the holes in the top of the
truck frame and thru the frame extension - tighten but do not torque at this time (this is
to hold the frame extension in place for marking and drilling the frame for the remaining
holes). Make sure that the top of the frame extension is tight up against the inside top
surface of the truck frame. Repeat for passengers’ side. Figures 2A & 3A

G&B Specialties Inc. 535 West 3" Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752-6397
US Field Service: 570-441-6988; CAN Field Service 570-854-0482; www.rafna.com
_3-



@ Wabtec Components LLC.

G&B Specialties, Inc.

MIO-R29FRXF4X02 REV D
7. On the outside of the driver’s side frame rail, bolt the drivers side hole template to the
frame extension and truck frame using 5/8” hardware as shown in Figure 2 or 2A. The
hole template should be level with the top of the frame extension, not the truck frame,
and flush with the front of the frame extension. Using a ¥ center punch, mark the truck
frame for the remaining hole using the hole in the template as a guide. Remove the hole
template and frame extension from the truck.

8. On the outside of the passenger’s side frame rail, bolt the passengers side hole template
to the frame extension and truck frame using 5/8” hardware as shown in Figure 3 or 3A.
The hole template should be level with the top of the frame extension, not the truck
frame, and flush with the front of the frame extension. Using a ¥ center punch, mark
the truck frame for the remaining hole using the hole in the template as a guide. Remove
the hole template and frame extension from the truck.

9. At the areas on the frame marked in steps 7 & 8, drill an 11/16” diameter hole thru the
out-board and in-board frame rails of the drivers and passengers frame rail.

Caution: When drilling thru the driver’s side frame rail be sure not to make contact
with the radiator or lower radiator hose.

Bracket Assembly - Drivers Side (Figure 4)

1. Assemble the railgear mounting bracket to truck frame and frame extension using 5/8”
bolts, flat washers and nylon insert lock nuts. Make sure that the mounting bracket is tight
up against the bottom of the frame and frame extension and the inside frame rail. Torque
all 5/8” fasteners to 150 ft-1bs dry.

2. Weld the frame extension to the mounting bracket as shown in Figure 5.

3. Repeat steps 1 thru 2 for passenger’s side.

4. The supplied mounting shims are to be used as required when mounting the railgear to the
front mounting brackets.

5. The lower radiator hose clamps on the driver’s side may need to be adjusted for proper
clearance with the driver’s side mounting bracket. (Figure 6)

Front Bumper Bracket Mounting (frame extension with nuts) (Figure 5)

The OEM truck bumper can be re-installed on the truck using the OEM bumper/tow hook
mounting brackets. It will be required to use bumper spacers as show when re-installing the
truck bumper. It may also be necessary, but not required, to use the tow hook spacers to
raise the OEM bumper for clearance of railgear components, depending on truck ride height.
If using spacers, either the 1/2" or 1” spacers but do not use both. Using the tow hook spacers
will also limit the amount of bumper trimming required.

1. The OEM bumper/tow hook mounting bracket will need modified for re-installation. The
three threaded holes in the bracket will need to be drilled to 17/32” diameter.

2. Remove the 1/2" bolt that is holding the frame extension to the truck frame.

G&B Specialties Inc. 535 West 3" Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752-6397
US Field Service: 570-441-6988; CAN Field Service 570-854-0482; www.rafna.com
-4-



3.

6.

@ Wabtec Components LLC.

G&B Specialties, Inc.

MIO-R29FRXF4X02 REV D

If not using spacers, place the OEM bumper mounting bracket on top of the truck frame,
align holes and attach to frame/frame extension using 1/2" x 2-1/2” bolts and flat
washers. There are 1/2” nuts welded to the inside of the frame extension

If using spacers, place either the 1/2" or 1” spacer on top of the frame (not both), place
the OEM bumper mounting bracket on top of the spacer, align holes and attach to
frame/frame extension using 1/2" bolts and flat washers. There are 1/2” nuts welded to
the inside of the frame extension

Use the 1/2" x 3” long bolts and flat washers if using the 1/2" spacer or 1/2" x 3-1/2” bolts
and flat washers if using the 1” spacer.

Torque all 1/2 fasteners to 100 ft-lbs dry.

Front Bumper Bracket Mounting (frame extension without nuts) (Figure 5A)

The OEM truck bumper can be re-installed on the truck using the OEM bumper/tow hook
mounting brackets. It will be required to use bumper spacers as shown when re-installing the
truck bumper. It may also be necessary, but not required, to use the tow hook spacers to
raise the OEM bumper for clearance of railgear components, depending on truck ride height.
If using spacers, either the 1/2" or 1” spacers but do not use both. Using the tow hook spacers
will also limit the amount of bumper trimming required.

1.

The OEM bumper/tow hook mounting bracket will need modified for re-installation. The
three threaded holes in the bracket will need to be drilled to 1/2” diameter.

Remove the 7/16" bolt that is holding the frame extension to the truck frame.

If not using spacers, place the OEM bumper mounting bracket on top of the truck frame,
align holes and attach to frame/frame extension using 7/16" x 2-1/2” bolts and hardware.

If using spacers, place either the 1/2" or 1” spacer on top of the frame (not both), place
the OEM bumper mounting bracket on top of the spacer, align holes and attach to
frame/frame extension using 7/16" bolts and hardware.

Use the 7/16" x 3” long bolts if using the 1/2" spacer or 1/2" x 3-1/2” bolts if using the 1”
spacer.

Torque all 7/16” fasteners to 65 ft-1bs dry.

G&B Specialties Inc. 535 West 3" Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752-6397

US Field Service: 570-441-6988; CAN Field Service 570-854-0482; www.rafna.com
-5-



@ Wabtec Components LLC.

G&B Specialties, Inc.

MIO-R29FRXF4X02 REV D
Front Bumper Mounting (Figure 5 & 5A)

1. Attach bumper spacers as shown using 1/2” x 1-1/2” bolts, flat washers and nylon insert
lock nuts.

2. Attach OEM bumper to spacers as shown using 1/2” x 1-1/2” bolts, flat washers and nylon
insert lock nuts.

3. Torque all 1/2” fasteners to 100 ft-1bs dry.

G&B Specialties Inc. 535 West 3" Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752-6397
US Field Service: 570-441-6988; CAN Field Service 570-854-0482; www.rafna.com
-6-



@ Wabtec Components LLC.
G&B Specialties, Inc.

MIO-R29FRXF4X02 REV D

RIGHTS ARE.

B!PE&ZM.“E.S‘INC
1 M-R29FRXF401-1A| 04/17/09 [MI-R29FRXF401-1A

z

. B m

o g g%

o 55|0=

: -
Zc

= Sz

5 IO B

= o E

g =k

o

[

w

(]

g

5

'—

BERWICK, PENNSYLVANIA (570) 752-5901, FAX (570) 752-

DESIGN - ENGINEERING - MANUFACTURING|

'DOCUMENT AND TS CONTENTS AND IS FURNISHED

G &8 SPECIALTIES INC. 5 THE OWNER OF THIS
I

@SEETENTE I, G

=
=
<

NMYHA

:
g

QIAOHAdY

ECN #

*APPLIES TO 2010-2016 MODEL YEAR TRUCKS*

BY [APPRVD

417109 | AML |

04/28/21 [SMM| JMP

DATE

DESCRIPTION OF CHANGES

A |REVISION A RELEASED

B

UPDATED BORDER

IREV|

ALL WELDS TO
MFORM TO AWS D1.1

|co

REMOVE COMPATIBILITY BRACKETS
(IF EQUIPPED)

Figure 1

G&B Specialties Inc. 535 West 3" Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752-6397
US Field Service: 570-441-6988; CAN Field Service 570-854-0482; www.rafna.com
-7-



@ Wabtec Components LLC.
G&B Specialties, Inc.

MIO-R29FRXF4X02 REV D

9 ,_Noxvu_xEmE.__\,_ L0fZVIT) [eoxvaxudeaan | % 1’10 SMV OL WHO4W0D
QsAZ MIGAON 1 W 0L Sa1IM TIV
TASANIA PXP [ R i bea s chonoouin
0624 GHO4 8002 miszciionday shiseosie | >
Y SLHOR \TNO §380dNd ANLLYOSNOD H04 m
QO NV | S wracers m
ONIINLOVANNYIN - ONIYIANIONT - NOISId 8
2669262 (05) X *1065-25 (046) VINVATASNNId ‘SOIM¥3E > dAr|NNS| 12/82/%0 Y3IQUOB Q31vadN | 8 |
@ m.._b:n_czn_ AVONTIVY ALITYND 40 ¥FUNLOVANNYW @ W M _.._S_< 102\ Q3SV3T13Y V NOISIATY P
£/ ONI SAILTVIO3AdS 48 O — 2| #Noa [anudav|aa| ava STONVHO ONOILRIOSIA AT

F1OIHIA 40 INOUd SQIVMOL

&/

TIVY IWVEH 3AIS SYIONISSVd Y04 TVOIdAL
NMOHS TIVY JWV 3AIS SYIARA

(11 WY JAISNI NYHL ANIINI TIRIA)

Y31IWVIA ,9T/TT OL F1OH ONLLSDAE TR

¥I13WVIA .9T/6 OL TTOH ONLLSIXI TII¥a

Figure 1A

G&B Specialties Inc. 535 West 3" Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752-6397

US Field Service: 570-441-6988; CAN Field Service 570-854-0482; www.rafna.com



@ Wabtec Components LLC.
G&B Specialties, Inc.

MIO-R29FRXF4X02 REV D

8 | X-20XpAXu628-IW| G1/01/80 [x-2oxv-xudecin| |

c_mSL HIAON LXVe

13s31a Xy

1L SMV 01 AHO4NOD

OL SaTIM TV

0924 Q04 8002
QOW INVYL | 3

ONRINLOVANNYIA - ONIMIINIONT - NOISId

1669-262 (0£9) Xvd ‘1086262 (046) VINVATASNNId ‘MOIM¥3E

@ ONISAILVIDAdS 88 D @

TAY

NMYHD | 3303HO | GIAONdAY

dAr__JNNS

128210

Y308 g3.Lvadn

[y

§LI0L/80

d
Q3SVITIH V NOISIATY | V |

#NO3

QAdedv| Ag

alva

$S3IONVHO 40 NOILdOS3A GEL

J10IH3A 40 INOY4 SAHVMOL

&/

TIVY AWVYHd 3AIS SYIONISSVd ¥Od TVOIdAL
NMOHS 1IVY JWVYA 3dIS SYIARA

(7IvY IWvd4 IAISNI NYHL ANIINI 111¥a)
YALIWVIA ,9T/TT OL T10H ONLLSIX T11dd

3AISNI 3HL O1 A3d13M SINN LNOHLIM
SNOISNA X3 JWVdd HLIM d3sSn 39 OL

Figure 1B

G&B Specialties Inc. 535 West 3" Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752-6397

US Field Service: 570-441-6988; CAN Field Service 570-854-0482; www.rafna.com



MIO-R29FRXF4X02 REV D

@ Wabtec Components LLC.
G&B Specialties, Inc.

2 _ ZOXPAXUA624-IN| LO/LO/Z | Zoxv-dxis6ze-] | w Via w%m%_wszm_musoo z HIHSVM 8D V-3dAL 2/ » L
— REIGON v z 1108 849 “61,05°T X ET-,2/T 8 9
13S31d Xy ] 7 2

0523 duO4 8002 g z 1NN YOCTAN 88D 11,8/ 3 3

QOW INva4 H [ UFHSVYM 8°UD 'v-3dAL ,8/5 & ¥

ONIMNLOVANNYIA - ONRIFINIONT - NOIS3d g WFIAAS] 1 [ 1108 849 “61,05°S X 11-,8/S ° 3

= dAl INWST Jefbed | 0000 WIGMORASARMI O | 3 3AIS SYIARIA - AUVIdWIL TIOH | a6zsi-y [4

2669262 (046) X 1085262 (0L6) VINVATASNNId ‘HOIM¥IE > o ary | 61/90/90 WOB J3SIA| € |

% S10NQOYd QVONTIVY ALITYND 40 HIFUNLOVANNYN @ W m TNV 20/L0721 Q3Sva13d ¥ NOISIASY | V T NOISNIDT IWvdd | 3-60021-Y T

5/ "ONI SAILIVIOAdS 8 O = 2| #no3  |andddv| Ag | 3uva SIONVHO 40 NOILRIOSIA  [ATY AlD NOLLAR4DS3a 'ON Lvd ETT]
1ST] SLXVd/STVIMALYMW 40 T
NMOHS TIVY JWwd 3QIS SUIATIA

JIIHIIA 40 INOY SQYVMOL

&

Figure 2
US Field Service: 570-441-6988; CAN Field Service 570-854-0482; www.rafna.com
-10-

G&B Specialties Inc. 535 West 3" Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752-6397



MIO-R29FRXF4X02 REV D

@ Wabtec Components LLC.
G&B Specialties, Inc.

o] ,_§.Noxvuxmu§._s 3 +1a SMY OL WHO4WOD 1 LON IDOTAN 8749 “¥-3dAL ONN .9T/Z 8
e et g OL STEM TV z WIHSVM 88D V-3dALOT/L| OTH-LDN0G6Y | £
0524 ay04 8002 = T 1109 849 “67.05'T X ONN .91/£ 9
QOW 3INVY4 m 3 LN DOTAN 89 NN .8/5 3
ONIFINLOVANNYA - ONIYIINIONT - NOISIJ| g anr |WNS| veeeivo 30808 GISAT | D 14 WIHSYM 849 ‘V-3dAL 48/G | 0ZZ-11N066-Y ¥
oo mwwm X %ﬁﬁ%ﬁﬁpﬂmwﬁﬂ%ﬁmm >, arv | 61/90/90 WOB G3SIATY | 8 | [4 11708 8749 617 ,05°S X ONN .8/5 £
@ \ @ < WY { 6101/80 Q3ISVEITH V NOISIASH ] V | [ 34IS SYIARIA - ALVIdWIL J1OH | d6espT-d z
v z
¥/ ONISILLTIVIDAdS 88 O - #NO3  |aauddv| Aq | adlva SIONVHO JONOILARIOS3a A : NOSNADa IWvE | 260071 T
ALD NOLLdRIOS3A "ON 1¥vd Wall
JAISNI 3HL O1 d3a13am SLNN LNOHLIM ST STV VRELW 10 T8

SNOISN31X3 IWvdd HLIM d3Sn 39 OL

NMOHS TIvY FWvdi4 3AIS SUIARIA

THIH INVEH DRIV

T1OTHIA 40 INOY4 SQIVMOL

7

Figure 2A
US Field Service: 570-441-6988; CAN Field Service 570-854-0482; www.rafna.com
-11-

G&B Specialties Inc. 535 West 3" Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752-6397



@ Wabtec Components LLC.
G&B Specialties, Inc.

MIO-R29FRXF4X02 REV D

2 ,_mrsxﬁxmnawm._z 1072177} | e-2ox-xdezanl |, 3 110 SMV OL WdO3NOD
(QISIAZ: MIGAON L3V NMVNG, m 01 Sa1aIm TIv
T3S PXT | s ssmid or casomen so ceonaouce ]
‘G400 38 OL LON S1 ANV 'SLN3L! SUHO
“Gonamves | it |
ONIINLOVANNYIA - ONIRIFINIONT - NOIS3Q g dNF__[WINS[ 12i62iv0 30408 3SR | O
1669262 (045) XV '1066-262 (026) VINVATASNNI ‘YOIM¥3E >, ary | 61/90/90 WOHJ3SIATY | 8 |
@ S1ONQOHd QYONTIVY ALITYID 40 MFUNLOVANNYN @mvv =z m W | 20z Q3SVIT3Y V NOISIATY| V |
2/ ONIS3ILTIVIN3AdS 98 D = 2| #noa |aaddav| Ae| awa SIONVHO 4O NOILRIOS3A  |A3d
NMOHS TIVY WV 3AIS SHIONISSYd
NMOHS TIVY JWVYS 3AIS SUIONISSVd
ELECEN2ER L]

I YIFHSYM 84D ‘V-3dAL .2/T x L
3 1708 849 “61.,05°T X £1-,2/1 m 9
[4 LON YOOTAN 8°¥9 ‘T1-,8/S a S
¥ YIHSVM 849 ‘V-3dAL .8/S R [}
4 1706 849 "61,06°G X 11-.8/S ° £
1 30IS SYIONISSVd - ALVIdWAL TI0H | d6ZSkT-d [4
T NOISNILX3 3Wvad | D-60021-4 I
ALD NOLLIRDS3A "ON Lvd WaLI
1ST1 SLUVd/TVI¥ILYIW 40 T118

J10TH3A 40 INOY4 SQUYMOL

Ve

Figure 3

G&B Specialties Inc. 535 West 3" Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752-6397

US Field Service: 570-441-6988; CAN Field Service 570-854-0482; www.rafna.com

-12-



@ Wabtec Components LLC.
G&B Specialties, Inc.

MIO-R29FRXF4X02 REV D

110 SMY OL WHO4WO0D
OL sa1am v

3AISNI 3HL OL d3aT3M SINN LNOHLIM
SNOISNALX3 FWvdd HLIM a3sn 39 OL

NMOHS TIVY JWVd 30IS SYIONISSYd

) _S.Noxzxﬁags 3
IOISIAZ HISAON I3V m
13S31A ¥Xv B
0624 a¥04 8002 o
QOW JNVYd m
ONIINLOVANNYIN - ONIIIINIONT - NOISId g JNT_[WNS| 12620 §30408 G3.1vadn | 0
2869262 (0£6) XV '}065-252 (026) VINVATASNNId ‘YOImyae > arv | 61/90/90 W08 Q38IA3Y H
@ S10NA0Nd AVONTIVY ALITYND 40 ¥IUNLOVANNYIN @ W M TV | SL/0L/80 @3SV 13 ¥ NOISIATY F
3/ ONIS3ILIVIOAdS 48 D = 2| #noa |amudav|Ae| awva SIONVHO JONOILRIOSIA  |Aa]
NMOHS TIvY WY 3AIS SYFIONISSYd
TUIH FWVYEH RV

%S

1 LNN OOTAN 849 “ONN .9T/Z 8
4 WYIHSVM 8'M9 'V-3dAL.OT/Z| OTHLDIDGE-Y L
T 1708 8'49 "617.,08'T X ONN .9T/Z 9
4 LNN YOOTAN 849 ‘ONN .8/ S
¥ UTHSVM 87U 'v-3dAL .8/G | 0ZZ-LDI066-Y 14
4 1708 849 “61,05'S X ONN ,8/S €
T 30IS SYIINISSVd - ILVIdWIL TT0H d6ZSHT-H 14
1 NOISN3LXE JWvad | O-600Z1-Y T
ALD NOILdRIOS3d ‘ON Livd WAL
LST1 SLMVd/IWVIHALYW S0 TiIg
J1DIHIA 40 INO¥d SQRIVMOL

Figure 3A

G&B Specialties Inc. 535 West 3" Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752-6397

US Field Service: 570-441-6988; CAN Field Service 570-854-0482; www.rafna.com

-13-



MIO-R29FRXF4X02 REV D

@ Wabtec Components LLC.
G&B Specialties, Inc.

) _Zoxﬁ_xx"_mmm._s 102112\ |reoxeeisszrn | 3 FIGSMY OLWHOIWOD | g 1NN XDOTAN 8°Y9 NN 48/S L
3 O m Em— 4} YIHSYM 874D ‘V-3dAL .8/S 9
T R R ; - -
& o IE )
omwN._w_zﬁ_w,_m.mA%mﬁ_Hmm [4 1104 849 “67.,00°9 X INN .8/S 0cc-LDi066-Y S
ONINNLOVANNYI - ONIFINIONT -NoIS3d & P TS o I IR v 17108 849 "'67.,08° X T1-.8/5 b
2669262 (029) X4 1065262 (02S) VINVATASNNI ‘HOIMy38 arv | 61/90/90 SNOOTTVE ONV WOB Q3SIATN | 8 =i -
@ m.._.osn_oE QVONTIVY ALITVITO 40 RFHNLOVANNYIV @ W ] | 2022 QISVa13 v NOISIAGH] v | 14 i NOISNILE FWWVId | D-6002T-d €
%/ "ONI SALLIVIDAdS €8 D = [ #no3 |aAdddv] A9 | aiva SIONVHO JONOILIROSIA  |A3Y T |30IS SYIONISSVd ‘LINOVHE ONLINNOW |  dSHTET-Y 4
T

3QIS SYIARIA ‘1YL ONLINNOW |  ASHTET-Y 1

ALD NOLLARIDS3a 'ON [dvd  [W3LI

1S S1YVd/STVIIALVIW 40 1119

3AISNI 3HL OL a3A713M SLNN LNOHLIM
SNOISN3LX3 IWV¥d HLIM a3sn 38 OL

T1DIHIA 40 LNO¥S SQUVMOL

7

Figure 4
US Field Service: 570-441-6988; CAN Field Service 570-854-0482; www.rafna.com
-14-

G&B Specialties Inc. 535 West 3" Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752-6397



@ Wabtec Components LLC.
G&B Specialties, Inc.

MIO-R29FRXF4X02 REV D

o] w_xvooﬂ.moxﬁxzu_auz._s 10/2\2) w] )

ISIAR? NIGAON LNV

110 SMV OL W4O4W0D
OL1 sSaTam v

3

13531 ¥X¥ 2

0624 Qy04 8002 o

OLNN LNO¥S 2
ONIFINLOVANNYIN - ONIYIINIONT - NOIS3 B JAl|WNS| 12620 430408 3LVadNn
/669252 (016) XV '1066-262 (045) VINVATASNNI ‘HOIMy3E V o arv | 61/90/90 SNOOTTvE ANV WOH d3SIATY
@ w.-_.O:ﬂDMn QvOoNTIVY ALITYND 40 mwm:._b(m:Z(E@ W W TNV | 20iZLeL a3asva 13y v NOISIATY

5/ ONI SALLTVIDAAS B D =3[ #N03 |omudav| Ag | awva STONVHO 40 NOILJROSIa

JAISNI 3HL 01 43QTIM SLAN LNOHLIM
SNOISNILX3 FWvd4 HLIM d3sSn 39 OL

JTDIH3A 40 INO¥d SQUVMOL

0%

LNN YOOTAN 849 ONN .8/ [ LN YOOTAN 9 L

YIHSYM 84D ‘v-3dAL.8/S|  WIHSYMA 43 9

1108 849 67,009 X ONN .8/§ SOHH [4 S

1708 849 “617.05'S X 11-.8/5 SOHH 4 4

NOISNADA JWvdd | 2-600ZT-Y [4 €

3QIS SYIONISSVd “LIOVE ONLINNOW | dSHTET-Y 1 4

3QIS SYIATYA ‘LIHOVYE ONLINNOW | ASHTET-Y 1 T
NOLLJI¥DS3a "ON Luvd ALD | Wall

1ST1 S1¥Vd/STVRIALYW 40 T8

Figure 4A

G&B Specialties Inc. 535 West 3" Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752-6397

US Field Service: 570-441-6988; CAN Field Service 570-854-0482; www.rafna.com

-15-



MIO-R29FRXF4X02 REV D

@ Wabtec Components LLC.
G&B Specialties, Inc.

2 Lﬁoxmx&ﬁm._s L0724/T) |s-zoxpuenn | 3 110 SMY OL WHO4NOD - SRIE DLW ¥3dWNENOOH MOL W30 1

ISIAS NIENON L¥Vd OLSATIM 1TV
73S31Q vX¥ H - SN HEO o
0SZ3 GHO4 8002 " 8 10N YOO0TAN 8D 'ET-.2/T 6
OLNWN LNOYH & [3 UIHSYM 84D V-3dAL.Z/T m [
ONRMNLOVANNYIN - ONIMIINION - Nois3d & T[S T2 PEETEITTE s Lo 8w "BTOSEXERTT| 8 z
21669262 (029) X4 1065262 (02S) VINVATASNNI ‘HOIMy3E V o arv | 61/90/90 WOA A3SIATY H 9 m 9
@ SLONAOY QVOMIIVH ALIYNO 40 MIMALIVANNVIY @ = V| Z0ZLzL G3SVAT3Y V NOISIATH| V | 9 1108 849 “61,08Z X £1-.2/1 5 S
¥/ "ONI S3TLIVID3AdS 48 D = 2| #Noa  [aAuddv| Ae | ava SIONVHO JONOILJROS3A  |A3Y 8 1708 8749 61,057 X £1-.2/1 o
z LT AIVASNOOH MOL | eTTiid €
3 W21 RIVASHOOH MOL | 2riii [3
v WDVdS WIdWNE | 11T T

A0 NOLLIRIDSAA "ON_Laivd WaLI
1ST1 SLUVd/IVRELLYW 40 TIIg
NMOHS LON S¥3NILSY4 TYOLLNIAI

(3015 SYIONASSVd ¥O4 TWIIdAL)
1DOVAE ONIINNOW
OL NOISNALX3 JWvdd a1am

T1OIHIA 40 LNOY SQUVMOL

Figure 5
US Field Service: 570-441-6988; CAN Field Service 570-854-0482; www.rafna.com
-16-

G&B Specialties Inc. 535 West 3" Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752-6397



MIO-R29FRXF4X02 REV D

@ Wabtec Components LLC.
G&B Specialties, Inc.

— ; 3 110 SMV O1 WHOINOD -
D pooooczoxvaxusezin| L0/ELIZ)L m OLSTTIM TIY SDRIE 91W xmn_z:m\v_ow“mﬁw._m. “ww €1
13S31a Xy 3 - ‘ [4]
0624 Q404 8002 o 9 LNN XO0TAN 849 “ONN .91/L [i]
OLINW LNOHA S g [4: YIHSYM 8D *v-3dAL LIT/L 01
ONIHNLOVANNYI - ONRIIINIONI - NOISId, & R R ) TEoios GBvaanT 5 9 1708 849 “B1,05°€ XONN ,91/Z| OT+-LDI0G6Y | 6
G%.wmw»:ﬁ%mw H«nuc ﬁﬁmnﬁwuumﬁ_m»mnﬁﬂwmgﬁm >, arv | 61/90/90 SNOOTIvE GNV W08 G3SIASH | 8 | 9 1708 8"49 “61.,00°€ X ONN .91/L 8
@ ! F< m N[ L07Z1igL Q3SVA13U Y NOISIAN v | 9 1708 8749 “61.06°Z X ONN W9T/L L
‘, ONI SALLVIDAdS 98 D @ - #NO3 |QAuddv| A | alva SIONVHO 40 NOILLdROS3A  |A3y 2 TN YDOUN 888 €28 9
[73 UIHSYM 8D V-3dAL.Z/T| 0Zz-LDIoG6Y | S
8 1706 849 “61,05'T X £1-,2/1 [
NMOHS LON SY3NALSYA TVOLNAAT ¢ | WEWISYOOHMOL ] EFITIY £
z /T UIVASYOOH MoL | ZTITT- z
b ¥30VdS ¥3dWNE TITTT-Y [
ALD NOLLJRIOS3A "ON 1vd WALT
(3015 SYUIDNISSY W04 TWIIdAL) 1ST1 SLUVA/IVREALYW 40 TIIg
13¥0vd ONLLNNOW
OL NOISNILA JWvdd a1am

J10IHIA 4O INO¥Ud SAUVMOL

7

3AISNI 3HL O1 A3AT3IM SLINN LNOHLIM
SNOISN31X3 IWVH4 HLIM d3Sn 39 OL

Figure 5A
US Field Service: 570-441-6988; CAN Field Service 570-854-0482; www.rafna.com
-17-

G&B Specialties Inc. 535 West 3" Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752-6397



@ Wabtec Components LLC.

G&B Specialties, Inc.

MIO-R29FRXF4X02 REV D

Towards Fro

R e—

Radiator Hose Clamps

G&B Specialties Inc. 535 West 3" Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752-6397
US Field Service: 570-441-6988; CAN Field Service 570-854-0482; www.rafna.com
-18-



@ Wabtec Components LLC.

G&B Specialties, Inc.

MIO-R29FRXF4X02 REV D

OPERATION, SERVICE AND PARTS OF R-290 FRONT MOUNTING KIT
2008-2016 Ford F-250/350 4x4 Diesel

OPERATION SAFETY PRECAUTIONS

If any operating, services or parts problems are encountered, please call G&B
Specialties, Inc. for technical assistance.

e Failure to heed to any of the following warnings could result in severe bodily
injury and/or equipment damage.

CAUTION
WARNING

Read and understand this manual completely before attempting operation of
the railgear equipped vehicle.

e Operating instructions provided below only address the RAFNA railgear
equipment. Applicable railway company procedures and policies must be
adhered to.

e Railway company rules governing rail travel must be observed at all times.

e Before performing any work under the vehicle or railgear, ensure the engine is
turned off and the parking brake is set.

o Never operate the vehicle if the Gross Vehicle Weight Rating (GVWR), Gross
Axle Weight Rating Front or Rear (GAWR), or the wheel or tire load ratings are
exceeded.

G&B Specialties Inc. 535 West 3" Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752-6397
US Field Service: 570-441-6988; CAN Field Service 570-854-0482; www.rafna.com
-19-



G&B Specialties, Inc.

@ Wabtec Components LLC.

MIO-R29FRXF4X02 REV D

[OPERATION AND SERVICE OF FRONT MOUNTING KIT ]

With the front mounting kit installed on this vehicle, it may be operated as normal, however
the front bumper is located further forward than standard. Side wands are located on the
front bumper to aid in determining the length and width of the vehicle. Caution must be used

when operating the vehicle.

Never operate the vehicle if the Gross Vehicle Weight Rating (GVWR), Gross Axle Weight
Rating Front or Rear (GAWR), or the wheel or tire load ratings are exceeded.

The front mounting kit must be serviced regularly to avoid damage to the equipment. Table 1
below provides the Recommended Service Schedule and Table 2 provides Standard Fastener

Torque Values.

Table 1: Recommended Service Schedule

wn
9
EGS
Service Required SET, - | >
— X © n = c
Sog?>| 2|0 | E
20O ©= T @) o
EZ228| Qo | = | =
Inspect front mounting kit fasteners (re-torque if required) VvV
Table 2: Standard Fastener Torque Values
Fastener Size Fastener Torque Value (ft-Ibs) Dry
1” UNC Gr. 8 Fasteners 250
3/4” UNC Gr. 8 Fasteners 175
5/8” UNC Gr. 8 Fasteners 150
1/2” UNC Gr. 8 Fasteners 100
7/16” UNC Gr. 8 Fasteners 65
3/8” UNC Gr. 8 Fasteners 40
1/4” UNC Gr. 8 Fasteners 12

G&B Specialties Inc. 535 West 3" Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752-6397
US Field Service: 570-441-6988; CAN Field Service 570-854-0482; www.rafna.com
-20-



